
 

 

 

 

 

American Test Lab of South Florida attests that the sketch and dimensions provided herein is 

representative of the tiles tested by ATLSF as reported in Reports: RT0618.02-18 & RT0803.02-

18. 

 

         

 

Stephen W. Warter, P.E. 

Reg. State of Florida # 54395 

American Test Lab of South Florida  
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